



Certificado de Analisis

C.O.N°	PEDIDO	FECHA	N°
PO # 294	1320	29/11/2016	2461
CLIENTE: COMETA S.A.S.			
PRODUCTO: LATON CDA 260 3.42 mm			
PESO NETO:			1.0180 TM

Se certifica que la composición química del lote es la siguiente:

ELEMENTOS	SIMBOLO	%
Cobre	Cu	69.73 - 70.39
Fierro	Fe	0.0035 - 0.0043
Zinc	Zn	Remainder
Silicio	Si	
Manganeso	Mn	
Plomo	Pb	0.0010 - 0.0012
Niquel	Ni	
Traccion	KSI	54.8 - 55.0
Tamaño Grano		
Promedio Traccion	KSI	54.9
Promedio Diametro	mm	3.426

OBSERVACION: PAQUETES 9 AL 9